
Administrative Package 
Cover Page  
 
This file contains the following documents: 

1. Summary of application (in plain language) 

2. First Notice (NORI-Notice of Receipt of Application and Intent 
to Obtain a Permit) 

3. Application Materials 

 





 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

RENEWAL 

PERMIT NO. WQ0014236001 

APPLICATION. Individual Care of Texas, Inc., P.O. Box 3395, Abilene, Texas 79604, has 
applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas Land 
Application Permit (TLAP) No. WQ0014236001 to authorize the disposal of wastewater at a 
volume not to exceed a daily average flow of 10,000 gallons per day via: non-public access 
[...]
Email address: Click to enter text. 

B. Process information 

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater). 

Click to enter text. 

C. Product and service information 

Provide a description of the principal product(s) or services performed. 

Click to enter text. 

D. Flow rate information 

See the Instructions for definitions of “process” and “non-process wastewater.” 

Process Wastewater:  

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 

Non-Process Wastewater: 

Discharge, in gallons/day: Click to enter text. 

Discharge Type: ☐   Continuous ☐   Batch  ☐   Intermittent 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 62 of 66 

E. Pretreatment standards 

Is the SIU or CIU subject to technically based local limits as defined in the instructions? 

☐   Yes ☐   No 

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471? 

☐   Yes ☐   No 

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process. 

Category: Subcategories: Click to enter text. 

Click or tap here to enter text. Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

Category: Click to enter text. 

Subcategories: Click to enter text. 

F. Industrial user interruptions 

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years? 

☐   Yes ☐   No 

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants.  

Click to enter text. 





TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 64 of 66 

5. Latitude and Longitude, in degrees-minutes-seconds 

Latitude: Click to enter text. 

Longitude: Click to enter text. 

Method of determination (GPS, TOPO, etc.): Click to enter text. 

Attach topographic quadrangle map as attachment A. 

6. Well Information 

Type of Well Construction, select one: 

☐   Vertical Injection 

☐   Subsurface Fluid Distribution System 

☐   Infiltration Gallery 

☐   Temporary Injection Points 

☐   Other, Specify: Click to enter text. 

Number of Injection Wells: Click to enter text. 

7. Purpose 

Detailed Description regarding purpose of Injection System:  

Click to enter text. 

Attach a Site Map as Attachment B (Attach the Approved Remediation Plan, if 
appropriate.) 

8. Water Well Driller/Installer 

Water Well Driller/Installer Name: Click to enter text. 

City, State, and Zip Code: Click to enter text. 

Phone Number: Click to enter text. 

License Number: Click to enter text. 

Section 2. Proposed Down Hole Design 

Attach a diagram signed and sealed by a licensed engineer as Attachment C. 

Table 7.0(1) – Down Hole Design Table 

Name of 
String 

Size Setting 
Depth 

Sacks Cement/Grout – 
Slurry Volume – Top of 
Cement 

Hole 
Size 

Weight 

(lbs/ft) 
PVC/Steel  

Casing      

Tubing      

Screen      



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 65 of 66 

Section 3. Proposed Trench System, Subsurface Fluid Distribution 
System, or Infiltration Gallery  

Attach a diagram signed and sealed by a licensed engineer as Attachment D. 

System(s) Dimensions: Click to enter text. 

System(s) Construction: Click to enter text. 

Section 4. Site Hydrogeological and Injection Zone Data 

1. Name of Contaminated Aquifer: Click to enter text. 

2. Receiving Formation Name of Injection Zone: Click to enter text. 

3. Well/Trench Total Depth: Click to enter text. 

4. Surface Elevation: Click to enter text. 

5. Depth to Ground Water: Click to enter text. 

6. Injection Zone Depth: Click to enter text. 

7. Injection Zone vertically isolated geologically? ☐   Yes ☐   No 

Impervious Strata between Injection Zone and nearest Underground Source of 
Drinking Water:  

Name: Click to enter text. 

Thickness: Click to enter text. 

8. Provide a list of contaminants and the levels (ppm) in contaminated aquifer 

Attach as Attachment E. 

9. Horizontal and Vertical extent of contamination and injection plume 

Attach as Attachment F. 

10. Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc. 

Attach as Attachment G. 

11. Injection Fluid Chemistry in PPM at point of injection 

Attach as Attachment H. 

12. Lowest Known Depth of Ground Water with < 10,000 PPM TDS: Click to enter text. 

13. Maximum injection Rate/Volume/Pressure: Click to enter text. 

14. Water wells within 1/4 mile radius (attach map as Attachment I): Click to enter text. 

15. Injection wells within 1/4 mile radius (attach map as Attachment J): Click to enter 
text. 

16. Monitor wells within 1/4 mile radius (attach drillers logs and map as Attachment 
K): Click to enter text. 

17. Sampling frequency: Click to enter text. 

18. Known hazardous components in injection fluid: Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 66 of 66 

Section 5. Site History 

1. Type of Facility: Click to enter text. 

2. Contamination Dates: Click to enter text. 

3. Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations (attach as 
Attachment L): Click to enter text. 

4. Previous Remediation (attach results of any previous remediation as attachment M): 
Click to enter text. 

NOTE:  Authorization Form should be completed in detail and authorization given by the 
TCEQ before construction, operation, and/or conversion can begin.  Attach additional 
pages as necessary. 

Class V Injection Well Designations 
5A07 Heat Pump/AC return (IW used for groundwater to heat and/or cool buildings) 
5A19 Industrial Cooling Water Return Flow (IW used to cool industrial process equipment) 
5B22 Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion of salt 

water into an aquifer) 
5D02 Storm Water Drainage (IW designed for the disposal of rain water) 
5D04 Industrial Stormwater Drainage Wells (IW designed for the disposal of rain water 

associated with industrial facilities) 
5F01 Agricultural Drainage (IW that receive agricultural runoff) 
5R21 Aquifer Recharge (IW used to inject fluids to recharge an aquifer) 
5S23 Subsidence Control Wells (IW used to control land subsidence caused by ground water 

withdrawal) 
5W09 Untreated Sewage  
5W10 Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or greater) 
5W11 Large Capacity Septic systems (Septic systems designed for 5,000 gpd or greater) 
5W12 WTTP disposal 
5W20 Industrial Process Waste Disposal Wells 
5W31 Septic System (Well Disposal method) 
5W32 Septic System Drainfield Disposal 
5X13 Mine Backfill (IW used to control subsidence, dispose of mining byproducts, and/or fill 

sections of a mine) 
5X25 Experimental Wells (Pilot Test) (IW used to test new technologies or tracer dye studies) 
5X26 Aquifer Remediation (IW used to clean up, treat, or prevent contamination of a USDW) 
5X27 Other Wells 
5X28 Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a motor vehicle 

site - These are currently banned) 
5X29 Abandoned Drinking Water Wells (waste disposal) 
 

 



1.  Check
2.  Core Data Form  - TCEQ 10400
3.PLS 
4.USGS Map
5.Flow Diagram
6.Facility Map
7.Annual Cropping Plan
8.Wells Information
9.Wells log info

10.Groundwater Quality Technical
Report

11.USDA Soil survey map
12.Lab Analysis

Attachments









discharge route



LAIN LANGUAGE SUMMARY (PLS) 
For TLAP Permit Application – Renewal 

The following summary is provided for this pending water quality permit application being 
reviewed by the Texas Commission on Environmental Quality (TCEQ) as required by 30 TAC 
Chapter 39. The information provided in this summary may change during the technical review 
of the application and is not a federally enforceable representation of the permit application. 

Individual Care of Texas (CN601214281) operates the Individual Care of Texas Wastewater 
Treatment Plant (RN102287463), a privately-owned domestic wastewater treatment facility. 
The facility is an onsite treatment plant serving an assisted living center, located at 105 Wingo 
Way, near the city of Quinlan, in Hunt County, Texas, 75474. 

This application is for a renewal of a Texas Land Application Permit (TLAP) to continue to 
treat and dispose of up to 10,000 gallons per day (0.010 MGD) of treated domestic wastewater 
via subsurface irrigation. This permit does not authorize a discharge of pollutants into water 
in the state. 

Discharges from the facility are expected to contain carbonaceous biochemical oxygen 
demand (CBOD₅), total suspended solids (TSS), ammonia nitrogen, nitrate nitrogen, total 
Kjeldahl nitrogen (TKN), sulfate, chloride, total phosphorus, oil and grease, and E. coli. 
Domestic wastewater is treated using a biological fixed-film process, including a lift station, 
equalization basin, two trickling filters, two clarifiers, and two effluent filters, followed by 
storage in a 1,500-gallon tank before subsurface land application. 

This treatment process and land disposal method are designed to minimize environmental impact 
and protect human health by ensuring that no wastewater is discharged to surface waters. 

 







Individual Care Of Texas 
Wastewaster Permit Renewal  

WQ0014236-001 
 

Operating Description 
 

Flow enters the pump station wet well where wastewater (influent) is pumped into the treatment 

plant. At this point a small amount of chlorine is pumped into the treatment plant. At this point a 

small amount of chlorine is added to reduce facility odors and to prevent Bio-Raptor corrosion. In 

the treatment process, wastewater undergoes secondary treatment by the trickling filter process. In 

the treatment plant wastewater first flows through the Bio towers where dissolved and suspended 

solids are converted to settleable solids. This water then flows into the secondary clarifier. In the 

clarifier, sedimentation takes place and the sludge settles leaving clear water on top (effluent). This 

water is discharged into the pond is called secondary effluent. Settled sludge on the bottom of the 

clarifier is removed by a centrifugal pump to the aerated sludge holding tank/ aerobic digester. In 

the aerobic digester the liquid is called aerobic sludge. After digestion, sludge can be separated 

and disposed of properly. Here the sludge settles leaving clear water on top. When this water is 

removed it is termed decant. Removal of the sludge that has settled in the digester is by sludge 

removal trucks. This sludge is called digested sludge. From the Raptor clarifier secondary effluent 

flows by gravity to the effluent screen Final Effluent. Final Effluent is discharged into the 

subsurface field on intermittent basis. 

 

In Summary: 

Wastewater into the facility is termed INFLUENT. 

Treated clear water on top of the clarifier leaving the facility is called EFFLUENT. 

Sludge Wasted into digester is called WS (waste sludge). 

Clear water removed from the aerobic digesters is called DECANT. 

Settled sludge removed from the aerobic digesters is called DIGESTED SLUDGE. 

Treated wastewater discharged from the plant is called SECONDARY EFFLUENT. 

Polished secondary effluent is called FINAL EFFLUENT. 





Individual Care of Texas 
Wastewaster Permit Renewal  

WQ0014236-001 
 

Attachment F: Annual Cropping Plan 
 

a. Type of Grass: 
The cropping plan involves with effluent land application on vegetated are with Bermuda 
grass and alfalfa.  
  

b. Crop Growing Season: 
Grass will be grown all year round with peak growing period to be expected from 
February through November. 
 

c. Harvesting Method: 
The crop will be harvested every 3-5 weeks depends on weather condition. It should be 
cut when it reaches 12”- 15” tall. 
 

d. Nitrogen Requirement of Crop: 
 

Crop Nitrogen-N 
(lbs/ac-harvest) 

Bermuda Grass 350 – 600 
Ryegrass 200 – 480 

 
e. Additional Fertilizer Requirements: 

None is anticipated at this moment. Soil data such as pH, N, P, K and macronutrients will 
be collected and analyzed during wet and dry growing season. Additional fertilization 
will be performed based on the soil testing result. 
 

f. Supplemental Watering Requirements: 
None is required 
 

g. Crop Salt Tolerances: 
9.5 mmmho/cm with no anticipated reduction yield. 
12.0 mmmho/cm with up to 25% reduction in yield. 
(Source: 30 TAC 309.20 Table 3. Decrease in yield to be expected for forage and field 
crops resulting from high electrical conductivity in irrigation water) 
 
 
 
 
 

 









Map Unit Legend

Hunt County, Texas (TX231)

Map Unit Symbol Map Unit Name Acres in AOI Percent of AOI

21 Leson clay, 1 to 3 percent
slopes

10.8 100.0%

Totals for Area of Interest 10.8 100.0%

Soil Map—Hunt County, Texas

Natural Resources
Conservation Service

Web Soil Survey
National Cooperative Soil Survey

5/28/2015
Page 3 of 3



Well Summary Table – Individual Care of Texas 
The	following	table	lists	known	wells	near	the	Individual	Care	of	Texas	facility.	It	includes	
the	well	ID,	current	use,	production	status,	casing	information,	and	proposed	best	
management	practices	(BMPs)	in	compliance	with	TCEQ	guidelines	and	30	TAC	§309.13.	

Well	ID	 Well	Use	 Producing?	Y/N	 Open,	cased,	
capped,	or	
plugged?	

Proposed	Best	
Management	
Practice	

3307501	 Domestic	 Y	 Cased	(PVC	0–
120	ft)	

Verify	casing	
integrity;	
maintain	
sanitary	seal;	
monitor	
drawdown.	

3307502	 Public	Supply	 Y	 Cased	(PVC	0–
275	ft,	screened	
at	235–275	ft)	

Ensure	casing	
and	pump	
remain	sealed;	
protect	from	
surface	runoff.	

152597	 Domestic	 Y	 Cased	(PVC	0–
224	ft)	

Check	
seal/grout;	
inspect	
wellhead	
protection;	
maintain	
setback.	

190873	 Domestic	 Y	 Cased	(PVC	0–
255	ft)	

Confirm	screen	
integrity;	avoid	
chemical	use	
nearby;	record	
inspections.	

221864	 Domestic	 Y	 Cased	(PVC	0–
265	ft)	

Maintain	buffer	
from	irrigation	
zones;	monitor	
for	leaks;	label	
well	clearly.	

221907	 Domestic	 Y	 Cased	(PVC	0–
255	ft)	

Maintain	casing	
and	seals;	
ensure	distance	
from	aerobic	
system.	

221922	 Domestic	 Y	 Cased	(PVC	0–
192	ft)	

Maintain	buffer	
zone;	inspect	
for	leaks;	
confirm	proper	
grouting.	

224451	 Domestic	 Y	 Cased	(PVC	0– Monitor	



240	ft)	 drawdown;	
maintain	
distance	from	
septic	field.	

461750	 Domestic	 Y	 Cased	(PVC	0–
150	ft)	

Inspect	screen	
integrity;	
record	water	
levels;	label	
well.	

492321	 Domestic	 Y	 Cased	(PVC	0–
197	ft)	

Ensure	
protection	from	
runoff;	confirm	
annual	
inspection.	

651877	 Domestic	 Y	 Cased	(PVC	0–
386	ft)	

Monitor	for	
pressure	drop;	
verify	distance	
from	
contamination	
sources.	

	



Groundwater Quality Technical Report 

Facility Name: Individual Care of Texas 
Permit Number: WQ0014236-001 
TCEQ Regulated Entity Number: RN102287463 
Site Coordinates: 32°56'25.4"N, 96°10'04.1"W 

 

1. Purpose of the Report 

This report evaluates the potential impact of the wastewater treatment and disposal system on 
groundwater resources at the Individual Care of Texas facility. It considers existing water wells, 
the wastewater application rate, and pond liner information, as required under 30 TAC §309.13. 

 

2. Well Evaluation 

A total of 11 wells were identified in proximity to the facility (see attached Well Summary 
Table and Wells Map 1). All wells are cased and currently in production. Their use includes 
domestic and public supply. Below is a summary of recommended Best Management Practices 
(BMPs) for protection: 

Well ID Use Status Depth (ft) BMP Summary 
3307501 Domestic Producing 120 (PVC) Verify casing integrity, monitor drawdown 